CATALOG OF

\ HOBART ’
REPLACEMENT
PARTS

1HF85CF STAND ALONE FRYER

ML-136819 1HF85CF

A product of HOBART 701 S. RIDGE AVENUE TROY, OHIO 45374-0001
FORM 43259 (January 2013)




1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

F-43259 (January 2013) -2- © HOBART 2013



1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

11
13
15
17
19

Table of Contents

CONTROL PANEL

POWER SUPPLY BOX

BODY ASSEMBLY

HEATING ELEMENT ASSEMBLY
TANK AND DRAIN

OIL RETURN

FILTER ASSEMBLY
BASKETLIFT COMPONENTS

F-43259 (January 2013)



1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

CONTROL PANEL

F-43259 (January 2013) -4 -



1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

CONTROL PANEL

ILLUS. PART NO. NAME OF PART AMT.
PL-60008
1 NS-046-89 NUE ASSY. 8-32 HEX..e ittt ettt ettt ettt ettt ent e e e e eane 4

2 00-426815-000G2  Plate ASSY. = MOUNTING. ...ccciiuiiiiiiiiiieeeiiiee e et e e et ee e et ee e e st eeeessaeeeesssseeeeesnsseeeesnsseeeennnnsnnennnnes 1
3 00-913012-00004  Computer Cooking Assy. (Filter Button) (Incls. ltem 4)..........oooiiiiiiii s 1
4 00-958621-00001  Overlay - Hobart (Filter BUttON)............oouiiiiiiiie ettt enee e e e e 1
5 00-428906-00001  OVEIIAY = POWET........utiiitiiiiii ittt ettt ettt et e et e e eheeeeeeeaeeebeeaseaeseeeaseaseaanseesbeaansseaaaaannes 1
6 00-427755-000G1 Rocker Switch Assy....
7 00-428906-00004  OVErlay (USB POIt).....cccueiiiieitieiiieeie ettt ettt ettt et e et ee e bt e saeeateeanbeeabeeanseeaaeaannns
8 00-959000-000G1 Cable Assy. (USB) (1 Ft.) (Incls. Items 9 thru 12)........coouiiiiiiiiieiie e 1
9 NUt 4-40 HEX.oooeeeeeeeiieeeee e

10 Lockwasher #4.....

11 Screw 4-40 x 1/2..

12 00-959000-00002  €AP (USB)....uiiuiiitieiieiieiteeiestte et e st et st e st e esae e esa e e et aneeseeeneeese e seeneease e eeeneesaeeneeeneeeeenneeeenees

-5- F-43259 (January 2013)



1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

=

44-45-46

\‘\\
24 kW

208 VOLT

29-30-31

... 4&QvoLr

PL-60009

POWER SUPPLY BOX

F-43259 (January 2013)



1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

ILLUS.
PL-60009

PART NO.

SD-036-80
00-497095-00002
00-428864-00001
PB-002-26
SD-036-80
FE-019-40
FE-023-55
00-414208-00002
NS-009-07
SC-119-90
WL-004-40
00-417856-00001
SD-032-07
SD-032-07
00-411500-00012
00-411500-00013
SD-036-96
00-411497-000C5
00-411497-000C3
00-416535-00004
00-497096-00002
NS-009-02
00-427759-00001
SD-024-40
00-416535-00004
SC-060-23
SC-060-23
00-419317
00-497266-000G4
00-428270-000G3
00-428271-00005
00-417856-00001
SD-036-96
00-410472-00008
SD-036-96
00-417856-00001
SD-036-96
00-414208-00002
NS-009-07
SC-119-90
WL-004-40
00-499219-000G1
00-499219-00001
00-497266-000G2
00-428270-000G2
00-428271-00004
00-410472-00008
SD-036-96
SD-036-96
00-417856-00001
SD-036-96
00-497265-00001
00-497361-00002
00-497096-00003

POWER SUPPLY BOX

NAME OF PART AMT.

Self-Tapping Screw 8-32 x 3/8 Hex Washer Hd., Type TT.......ccooiiiiiiiiiiiiiiiiceeeeee e 4
BOX = POWET SUPPIY . ...ttt ettt e et e e sat e e e bt e e e sat e e e e e e e e e aaaaaans 1
LR = VA (11 (=Y o PSPPI 1
Plug - BULON......oiiiiii e

Self-Tapping Screw 8-32 x 3/8 Hex Washer Hd., Type TT.....

Fuse (15 Amp., 300 V.).ooiioiiieiieeeceee e

Holder - Fuse (15 AMP., 300 V.).o ittt saaeenb e e e e e 2
Barrier = TEMMINAL ... ..coiiiiiie ettt ettt e b e e e st st ae e e e e aanee 1
N LT G E 2 1= PSP 2
Mach. Screw 6-32 x 1 Slotted Pan Hd..........c.cooiiiiiiiiiiii e 2
LoCKWASher #10 HElICAL..........cooueieeeei e e s e e e e e e e eaeeeens 2
Lug - Grounding (With Set SCreW)........ccooiiiiiiiii e 1

Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT...

Transformer (120 VAC, 28 V., 40 VA).. ...ttt e e
Transformer (200-240 VAC, 28 V., 20 VA)....co ittt 1
Self-Tapping Screw 8-18 x 3/4 Hex Hd., Type AB.......cooiiiiiiiieeee e 8
Contactor (3-Pole) (40 AMP., 230 V.)..eeiiiie ettt 4
Contactor (3-Pole) (40 AMP., 120 V.) ittt e e 4
SWItCh = REIAY (24 V.) ettt ettt e e 1
Plate - Temperature BOArd...........cc.ooo i e e e 1
N LU O I 1= PSP 4
CONLrOl = INEEITACE. ...ttt e e 1
Self-Tapping Screw 6-32 x 5/8 Phil. Pan Hd., Type TT.......cciiiiiiiiiie e 4
SWItCH = REIAY (24 V.).. ettt ettt ettt ettt e e nee s 1
Mach. Screw 4-40 x 1/4 Slotted Rd. Hd.........ccoiiiiii e 2
Mach. Screw 4-40 x 1/4 Slotted Rd. Hd.........ccoiiiii e 2
Terminal - STAONAIY ..ottt e et e e s bn e e e e e e 1
Box - Power Supply (480 V.) (Incls. Items 30 thru 41).........ooiiiiiiiiiiee e 1
BOX = BIBAKEN ... e 1
Lid - Breaker BOX SMall........c.ooiiiiiiiieiieese et 1
Lug - Grounding (With S€t SCrEW)........ceiiuiiiiiiiiiie et e e 1
Self-Tapping Screw 8-18 x 3/4 Hex Hd., Type AB.......cociiiiiiiiiiiieee e 1
Block - Terminal (3-POIE)......cc.uiiiiiiiiitieeee ettt e e 1
Self-Tapping Screw 8-18 x 3/4 Hex Hd., Type AB.

Lug - Grounding (With Set Screw)...........ccccceeeenee
Self-Tapping Screw 8-18 x 3/4 Hex Hd., Type AB.
Barrier - TEIMUINQL..........eiiieee ettt e ettt e e e st e e e e aabe e e e e nbe e e e e sneeeeaaeaaaaens
N [T G A o 1= PSPPI
Mach. Screw 6-32 x 1 Slotted Pan Hd...
Lockwasher #10 HElICAL...........oiiiiiie ettt e e e e
Plate - Control Mounting (Incls. ltems 3, 20, & 43)
Plate - Control Mount...........ccocoeeiiiiiiieiieeee e
Box - Power Supply (208 V.) (Incls. Items 45 thru 53)
BOX - Breaker.......cooooieiiiiiiieeee e
Lid Breaker BoX With Bre@kers. .........ccuueiiiiiiiie e e et eee e se e s sneene e snaee e e s nneeeaaeaaeeens

Block - Terminal (3-POIE)......c..uiiiiiiiieieeee ettt e e 1
Self-Tapping Screw 8-18 x 3/4 Hex Hd., Type AB....
Self-Tapping Screw 8-18 x 3/4 Hex Hd., Type AB....
Lug - Grounding (With Set Screw).........ccccceevieeene
Self-Tapping Screw 8-18 x 3/4 Hex Hd., TYPE AB.......ccooiiiiiiiiiiee e

Breaker (3-PoI€) (208 V. ). ettt e e e e e e e e as 2
Stand - Breaker
CoNtrol Pan€l EXIENSION.........eiiiieiii ettt ettt e e e eenn 1

F-43259 (January 2013)



1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

PL-60010

\ N

NN

-22

21

Iy

BODY ASSEMBLY

F-43259 (January 2013)



1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

BODY ASSEMBLY
ILLUS. PART NO. NAME OF PART AMT.
PL-60010

1 00-499223-00004  BaSsKEt = TWIN....couiiueiiiitieieeit ettt ettt ettt bt bbb e e e s AR
2 00-499223-00011  Basket - Single........ AR
3 00-426806-000G4  Frame = FIONt ASSY......ccuuiiiieitieiiieiit ettt ettt e sh et e st e bt e st e e e bt e saeeaabeeanbeeabeessbneeaeaannnns 1
4 00-499487-000G7  Door Assy. (LH) (With HINGE) (SST)...ccuuiiieiiiiieiierieieee et 1
5 00-421912-000G1  Hanger - SiNGIE BASKET........cc.ueiiiiiiiieiiie ettt e e e e 1
6 00-419777-00003  BOAY - LH SiAE (SST)...eiiuieiiiiieieeiieiteeee st eie st e e s tee st eee st e e e e et eeesneeseeeneenaeeneenneeneeenneeeennees 1
7 00-422020-000G4  FIUE WIAD (SST ). euteueeeieuiesteesie et eeeateesteeteeseeameeseeenseeseeaneesaee st aneeanseaseesseenseeneeaneesaeeneeenneeeensees 1
8 00-427883-00004  Screen - Basket SUPPOIT.......coouuiiiiiiie et et e et e e s e e e stee e e e snteeeeesnseeeessaeeeennnnensnnnnnes 1
9 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cooi i 2
10 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cccooiriiiiiiiiiieeneeereee e 8
11 00-420769-00001  BUMPET = RUDDET.......coutiiiiiiiiiieitee ettt ettt ettt et 1

12 00-956906-000G4 Body - Bottom Frame
13 00-418907-00001  Caster - Swivel Assy. (AJUSTADIE)...........iiiiiiiiee et 2
14 00-418907-00003  CaSTEI . ...ttt ettt e et et R e bttt r e 2
15 00-413112-00007 LG (B-1/4 IN.) (SST)..eiitiiiuietiiteeiie sttt ettt ettt ettt ettt e et 4
16 00-419777-00004  BOdy - RH Sid@ (SST)...cutieiruiiiiieiieie ettt st e e 1
17 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT... .10
18 00-418320-00001  Bracket - REAr SUPPOM........coiuiiiiiiiititie ettt ettt ettt ettt sbe et e e e e einne 1
19 RS-032-96 L= S o o TSR 1
20 00-497296-000G1  MaAGNET ASSY ... uuiiieiiiieeiiiee ettt e e eteie e et ee e s teeeaaaeeeeaseeeaanteeeaanteeesseaeeanseeeeanseeeaasseeesasseeesnnnnsnnnnnnnes 1
21 00-419653 L =0T 1SS SPR 1
22 RS-032-96 LRV Sl o o TSPt 2
23 00-409300-00005 RO = ClIEAN-OUL........eiitiiiiiiiieitieee ettt ettt b e bttt e bt b nbe et et e e et 1
00-421756-00001  Brush = Fryer ClEaniNg.........cooiuuiiiiiiiiieaiie ettt e e et ee e s rite e e e sttt e e e abeeeaaaateeaeaanseeeessaeeesannnennennnnes 1

-9- F-43259 (January 2013)



1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

11-12-13-14

PL-60012

HEATING ELEMENT ASSEMBLY

-10 -

F-43259 (January 2013)



1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

HEATING ELEMENT ASSEMBLY

ILLUS. PART NO. NAME OF PART AMT.
PL-60012
1 00-422415-000G1  WIrE CRASE ASSY.....eciiuiiiuiieiuiteiieeiee ettt e tee e et e eateeateeateeeaeeeateaaseeaabeeaseaeseeanbeaaseaeneeenbeansseeaeaannns 1
2 00-422737-00001  Probe - TREMMIUSTION. ...ttt ettt e e e bb e e e s abe e e e e sabbeeesaenbtnbeennees 1
3 00-419592-00001  Clip - Thermistor Probe...........c..uee oottt e
4 00-416782-00001  Bracket - Hi-Limit......................
5 00-422380-00001 Clamp - Rear Lower Element...
6 00-422381-000G1 Clamp - Top Element Assy.............
7 00-421892-000G1  Element Assy. (208 V., 12000 KW).......oiiuiiiiiiiiiie ettt e e 2
8 00-421892-000G4 Element Assy. (480 V., 12000 KW).......oiiiiiiiiiiiiie ettt e e e 2
9 00-421892-000G3 Element Assy. (240 V., 12000 KW).....ooeiiiiiiieeeiie et ete e e et e e s e e e s eneeeaesnnnnennennnnes 2
10 00-414305-00001  Gasket - WIre ChaSe........ccciiuiii i eiiieeeeiee ettt et e e st e e s teee e e seeeeesnneeeessseeesasseeeensnnennnnnnnes 2
11 00-421829-000G1  EIEMENT HEAA ASSY......eiiiiiiiie ittt ettt e e ettt e e ettt e e e nbee e e aabeeeaanseeeeansaeeeanneeeennnnenssnnnnes 1
12 00-426801-00001  SWItCH = WIFEA. ...ttt ettt et e e sae e e se e e seeebeeenseeenseesnseansseeaaaannns 1
13 00-414146-00002  Thermostat Hi-Limit..........cooiiiiii ettt et e et e e ene e e e e e nnes 1
14 00-426801-00002 Magnet - Switch Element Head...
15 00-422414-00001  Clamp - Front LOWEr EIBMENL..........ccuiiiiiiiee et eaaaban e
-11- F-43259 (January 2013)



1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

01112

TANK AND DRAIN

F-43259 (January 2013) -12-



1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

TANK AND DRAIN

ILLUS. PART NO. NAME OF PART AMT.
PL-60011
1 00-421842-000G3  TANK ASSY....ceuiruiitiieieuietiiteate ettt ettt bbb e sttt ettt e e e e e it eb e ebeeb e b e s e e ebe ekt et e ne e e e e et eseeneenbeeanre e 1
2 00-410863-00007  Channel = GrEaSE.......ccouiiiuiiiiie ettt ettt ettt bttt e bt sae e et e et e st es e e e e e aanns 1
3 FP-028-14 Pipe - Plug 1/2 Sq. Hd AR
4 00-406363-00001  SpPring......cccccveeruvernueennnen. AR
5 NS-047-69 Lock Nut 6-32 Hex... AR
6 00-402570-00003  EYE BOH......c.eeiieieeiiiie ettt e AR
7 00-426803-000G8  Valve Assy. (INCIS. EMS 8 & 9).....ocuiiiiiiiieieeieee ettt sttt saeesreesnee e 1
8 00-426805-000G1  Switch Assy
9 00-426801-00002 Magnet - Switch Element Head. ... 1
10 00-956829-000G2  PiPE = DFAIN....c.uiitiiiiitiitieiiete ettt ettt ettt ettt h e a e a st s st s e eae e s e e st et e s s et e s et e st et et ebeenbeeanre e 1
11 00-420726-00003  FIANGE = PIPE (T11/4). ... ettt bbbttt ettt en et aaee e 1
12 00-420553-00002  GaSKet = SHICONE. .....ccuiiuiiiiiiiitiitiitese sttt ettt en et aare e 1
13 00-497571-000GT  PlUG = DFAIN....cuiitiiiiiiiiiieiieii ettt ettt ettt et et e et e e e e eneenbeeanre e 1
00-422377-000G1  Brace - SPring RELAINET.........cciuiiiiiiii ettt e e e 1
00-497572-000G2  Pipe - BOil QUL BYPASS.......eiiiiiiiiiiieiiiie ettt ettt et ettt e e e e e 1
00-958043 GUIdE - SUCHON BIOCK....... ettt ettt e e 1
-13 - F-43259 (January 2013)



1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

OIL RETURN

-14 -

F-43259 (January 2013)



1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

OIL RETURN
ILLUS. PART NO. NAME OF PART AMT.
PL-60013

1 00-419251-00001  Fitting = 90 DEQ. SWIVEL....ccuuuiiiiiiiiie ettt et e e ettt e e e e e e e e nteeeeesnseeeesnnnnennnnnnnes 1

2 FP-035-95 Pipe 1/2 x 2 TBE

3 FP-013-17 EIDOW - Street 1/2 X 90 DIEQ. .. ceiiie ettt ettt ettt e et e et e e eae e e st entaeeaeaennes 1

4 00-418786-00001  VaIVE = CRECK......oiiiiiiieiiiie ettt e et e e et e e e ettt e e e e taeeessbeeeeasbaeeeasseeesssssanssnnnnes 1

5 FP-035-91 PiIpe 1/2 X 1=1/8 TBE ... . ettt e et e e e e e e et e e e e e e s ear e e e e e eaaaaens 1

6 00-428691-00002  Valve - SOIEN0IA (120 V.). ettt ettt ettt e bt e et e e b e e saeeenbbeeeeeannnes 1

7 00-428691-00003  Valve - SoIEN0IA (208 V.)....ciuiiiiiieiiieitie ettt ettt ettt e bt et e e enr e e saeeenteeeeeeannes 1

8 FP-013-17 EIDOW - Street 1/2 X 90 DIEQ. .. ceiuteeiiieeieie ettt ettt ettt e e e 1

9 FP-059-18 PiIPE 1/2 X 3-1/2 TBE ... e cueee ettt ettt et et ettt et e et e et e ebe e s aaeeenaeesaneensaeaeeeennes 1
10 FP-019-25 TEE 1/2 X /2 X A/ 2ottt e e e e e e e e e e e e et e e e e e e et aaaeaeaeaeeaeaaaas 1
11 00-426602-00001  TUDE = FIEX (12 IN. )it iniiiee ittt ettt e ettt e e ettt e e e st e e e anaeeeeanaeeeeansaeeeanneeeennnnennnnnnnes 1
12 00-426602-00004  TUDE = FIEX (19 IN. )ittt ettt e ettt e et e e e ena e e e e naeeeeansaeeeanneeeennnnennnnnnnes 1
13 FP-013-17 EIDOW - Street 1/2 X 90 DEQ....ceiiie ettt ste et e et e et eeesaeeesnaeensaeaaeeennes 1
14 00-426567-00003  Receptacle - Oil SUCHION.......ccoiiiiiiie et e ettt e e st e e e ssbae e s aaaeeesasnnenbeenaees 1
15 00-426567-00002 O-Ring (Viton)
16 SC-114-01 Mach. Screw 10-32 x 3/8 Hex Washer Hd.............ooooiiiiiiiiiee et 2
17 FP-077-68 EIDOW 1/2 X 90 DIEJ. ..ttt ettt ettt sb ettt e e he e et e et e e bt e sabeeembeeenbeesateenbaeeaeeennnne 1
18 00-417792-00008  Pump Motor Assy. (115 V., 60 HZ.) (8 G.P.M.)....coiiiiiiiieeie e 1
19 FP-077-68 EIDOW 1/2 X 90 DIEJ. ...ttt ettt ettt bt et e et e bt e st e e s mb e e e bt st enbae e e e e annn 1
20 FP-035-95 PiIPE 1/2 X 2 TBE ... e ii ittt et e sttt e e et e e e e e e e e ste e e e e snsaeeeaasnaae e e nbaeeeannneeaaeeaaeaenn 1
21 00-418781-00001  QUICK DISCONNECL.......coeiei ittt ettt e e e e e e e e et e e e e e e e e e eeeaaaeeeersannnnnes 1
22 FP-059-12 PiIPE 1/2 X 4 TBE ... ettt ettt ettt ettt et e e st e e et e e et e e sabeeesaeeenaeeeaseentaeaeeennnes 1
23 FP-019-25 TEE /2 X M2 X A/ 2o et e e e et e e et e e et e e e eteeeeeaeee e e e e e e aannen 1
24 FP-089-97 [ (UL R oY= Rt I 7S T TR T SRR 1
25 FP-067-06 PiIpe 1/2 X 8-3/4 TBE.... . ettt et e et e et e e et e e e e e e e aaaaaens 1
26 FP-077-68 EIDOW 1/2 X 90 DBJ. ..ttt ettt ettt et e ae e et e et e e bt e eabeeeneeeenaeeeareansanaaeaennes 1
27 FP-090-81 PiIpE 1/2 X 13-1/2 TBE ... .ottt ettt et e et e et e et e et eenbeesnteentaeeaeaennes 1
28 NS-046-52 Nut Assy. 1/4-20 Hex
29 00-956905-00001  Bracket - Oil REIUIN.......cooiiiii et e ettt e e et e e e et e e e e et e e e eesbaeeeasseeessnsnensnnnnnes
30 00-521820 [0 2o )| PSP PPPPPPP 1

-15- F-43259 (January 2013)



1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

FILTER ASSEMBLY

F-43259 (January 2013) -16 -



1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

ILLUS.
PL-60014

PART NO.

00-956904-00002
00-499087-00004
00-499085-00006
00-499085-00007
00-499086-000G3
00-499089-00003
00-499081-000G8
NS-017-49
00-499083-00002
00-499084-00002
00-958000-000G8
00-956907-000G4
00-913142-00002
00-913142-00001
00-413927-00001

FILTER ASSEMBLY
NAME OF PART AMT.

SPIASH GUANT. ...ttt et e e ettt e e et e e e e e e abe e e e e aaeeeaeanbeeeennnnbebrnneeen 1
SCreen - FINE MESH Filter ...t e e e e e e e e e e e e e 1
INSEIT = FIEI SCrEEN........eieeiieee ettt e e et e e et e e e ear e e e e e eaaeaens 1
Insert - Envelope...........ccccvvveeenn.
Filter - Envelope (6 Pk Hobart)....
Clip - Filter......ccovveeviieeeieeeee.
LI 0TI T o T o SRR
JAM NULE 3/4-18 HEX ...ttt e e et e e e e e e e e e e e eeeeeeeeeeeeeesnes 1
(7187 o] 19T Bt 10 o7 1 (o) o SRS UPPPP 1
POt = SUCHION. ...ceeeee ettt e e e et e e e e e e e et e e e e e e e e aeeeaaas 1
Pan ASSY. = FIltEI ... 1
TOP = COUNEET ASSY ...ttt ettt ettt st e et e s e e sr e e e e eaaneeees 1
Guide Roller Assy. (RH) (27172 IN.)..couiiiiiieiie ettt a e 1
Guide Roller Assy. (LH) (27-1/2 In.)...
Grommet - RUDDET.........uviiiice e et et e e eaaaaaas

-17 - F-43259 (January 2013)



1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

17—

BASKETLIFT COMPONENTS

F-43259 (January 2013) -18 -



1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

ILLUS.
PL-60087

PART NO.

PB-004-04
SC-088-40
00-956914-000G6
00-418503-00002
PB-004-04
SD-037-80
00-422247-000G1
SD-036-03
SC-101-06
SC-086-06
00-078752-00012
00-418159-00001
00-411496-000F3
SC-112-90
NS-009-12
00-418123-000G1
00-422018-00001
SD-037-80
00-418156-00001
00-418156-00002
00-418517-00001
SD-032-07
00-418513-00001
SC-037-80
00-418510-00001
NS-009-07
00-416535-00004
SC-109-10
SC-018-47
SD-036-03
NS-047-73
00-418482-00001
00-418475-000G1
SC-055-02
NS-047-73
WS-004-33
00-418477-000G2
WS-004-33

BASKETLIFT COMPONENTS
NAME OF PART

PIUG BUON (1-1/4)... e e
Set Screw 5/16-24 x 1/4 Hex Hdls., Cup Pt

PIUG BUON (1-1/4) ..ottt ettt ettt ea ettt ene e e e neeeanns
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT...
BeariNg SUPPOI ASSY.....eiiiiiiieiitie ettt ettt ettt e et e e e te e e e eab e e e e ne e e e e nbe e e e anbeeeaaeeaaaaens
Self-Tapping Screw 8-18 x 3/8 Hex Washer Hd., Type AB.........cocciiiiiiiiiiiiiiee e

Shoulder Screw 3/8 Dia. x 1-1/4 Lg. 5/16-18 Hex Socket Hd.
Shoulder Screw 3/8 Dia. x 1/4 Lg. 5/16-18 Hex Socket Hd....

Clamp = Cable........ccueeiieiiee e

1] oot e 7= 10 g T 1 o] o PSP
IVIICTOSWITCI . ...t e e e e e e s e e e e e e e s e e e e e e e e e e e eeeaeaeeaaeeaaaaaaaaaaeaaaaaaaeessaneeeesnns 1
Mach. Screw 4-40 x 1 Slotted Pan Hd.............coooiiiiiiieeeee e 2

I LT T 2 1= SRR 2
[ E= 1 (ST 1Y o] (o) PSR 1
LA =T T o] o OO T PP RO PO PP PPPPRTPPP 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cooiiiiiiiiiiiiiiee e
Gear - Motor (115 V., 60 HZ.)....ooiiiiiieiieee s

Gear - Motor (230 V., 50/60 HZ.).......ooiiiiieiiiiie ettt st et 1
SHIOUA = IMOTOT ...ttt et ettt e et e e bt e e bt e e be e e naeeesbee e nnbeeaaeann 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., TYpe TT......cooiiiiiiiiiie e 4

Base - MOtOr MOUNTING. .......ueiiiiiiiie et e e e e e e e e e as 1
Mach. Screw 10-24 X 1/2 HeX H......coouiiiiiiii et 2
WGP = BOMOM. .. et e e e et e e 1
I LT G E 2 1= SRR
Relay S.P.D.T. (24 V. COil)..ccovvreeieieeieeeenne

Mach. Screw 6-32 x 3/8 Slotted Pan Hd. (SST)

Mach. Screw 10-32 x 3/4 Slotted Pan Hd...............c.ccccee..

Self-Tapping Screw 8-18 x 3/8 Hex Washer Hd., Type AB.........cocooiiiiiiiieiiiee e 14
LOCK NUE B5/18-18 HEX. ...ttt ettt sttt ne e 1
Grommet

CrANK = AN ASSY ...ttt e et ettt e b e et e e bt e e b e e sateeea bt e eab e e sabeeeneeeenbeeanae e nnbeeaaeann 1
Set Screw 1/4-20 X 1/4 HdIs., CUP Pt. (SST)..ciiiiiiiiieiiee et 2
LOCK NUE 5/168-18 HEX. ...ttt ettt sttt et e e e b snbae e e e e ennes 1

(701U o] =T TSSO SRSPPPP 1
LA = 1] a1 RS TRUROS 1

-19- F-43259 (January 2013)



1HF85CF STAND ALONE FRYER REPLACEMENT PARTS

FORM 43259 JANUARY 2013 PRINTED IN U.S.A.



